) AVEINX

ABAHTIEMOI

BASKETBALL - |

DOUBLE CURLS DCG80

Mnaokéra ue Baon | Basketball Set

(Odnyiec Zuvapuohdynone | Assembly Instructions)

Assembly instructions
on page 9

Odnyieg ouvapuoAdynong
oTn ogAida 2

R Md6e nepicodtepa yia Tn
R pnaockéra okavdpovtag 1o QR

ey Learn more about the basketball
wEY  stand by scanning the QR

2 Agite 10 Bivieo ouvappoAdynong
Fbie®  okavapovrag 1o QR
3 ke :"r Scan the code to view a

BFREs"  short assembly video

www.amiLa.gar
ELEE OpeAD] OE 0] Ey5E
Ry i ‘ % @ e

'Omou urtapyet AMILA, Where there is AMILA,

YMAPXOYN NIKHTEL. ITEM NO.: 49217 THERE ARE WINNERS.




m AIZTA EEAPTHMATQN ZYNAPMOAOIHZHX

# [TMX NEPIrPA®H ZXEAIO

A | 1 |Bida M12x140 pe ma&ipddt kai 2 poSéNeC w
B | 1 |Bida M8x150 e ma&iudadt kat 2 podéAeC W

C | 1 [Bida M12x100 pe ma&ipadt kat 2 podENEC W
D | 1 [BidaM10x150 pe ma&iuddt kat 2 podEAeC W

E1 | 2 |Bida M10x55 pe ma&ipuddt kat 2 podéNeg a,ggmw !
E2 | 4 |Bida M10x40 pe ma&iuddi kat 2 podENEC Bt
F1 | 4 |Bida M10x40 pe ma&iuddt kat 2 podéNeg MMO
F2 | 2 |Bi6a M10x40 pe pobéla m@m
G1 | 2 |Biéa M10x40 pe ma&iuddi kat 2 podéeC | —
G2 | 2 |Bida M10x40 ue podéha $W
H | 2 [Bida M10x40 pe podéha %W
I [ 4 |Bida M10x50 pe ma&iuddi kat 2 podéAec Mw
J | 2 [Bida M10x40 pe ma&iuddi kat 2 podéNeC %&-‘Wﬁd
K | 1 [Z0vdeopog taumAd/emavw oTuAou o o
o o
) C——
L1 | 4 [Meipog o

P1 | 1 |TapmAo I I
;
P2 | 1 |Ztepavi
P2-1] 1 |Aixtu W =

P3 | 2 |ZwAAveg oTAPIENG TAPTTAG

P4 | 1 [EmAvw oTtulog -




# [TMX NEPIrPA®H IXEAIO

Q1| 1 [XepouM I
Q2 | 1 |KUplog oTUNOC

& y

R1 | 1 |Bdon = -
R2 | 1 |XZ0véeopog oxrpatog «M»

R3 | 2 [Eumpdcg ouvdeopog faong

R4 | 2 |Miow ocuvdeopoc Baonc

S1 | 1 [Eumpog oUvdeopog

S2 | 1 |Ma&iAapl epmpog cuvOEoOoU

T1 [ 1 |Ma&Aapt eurmpd¢ KAADUATOC
T2 | 1 [Niow kdGAuvppa

U [ 2 |MAaivo kaAuppa




2YNAPMOAOIHzH

MPOXOXH: Mn opiete Bideg/maipadia mpotol OAOKANPWOETE TA
BrRuata mou meptypdagovtal péEXpt Kat tnv Eikova 4.

* Xpnolgomolwvtag Tad
4 Tuy. Bdéwv E2 kal ta
2 Tux. Pdwv E1, ouv-
6éote TOV OUVOEOHO
oxnuatog «M» (R2) otn
Baon (R1). Mpooé€te va
umdpxouv amod pia po-
6é\eg otn Bida kat oto
ma&luadt.

Eumpog podeg
(otaBepéq)

Miow poéec F1
Gl (mepiotpegopevec) G1

* Xpnotpomolwvtag té€coeplc Pidec (G1 & G2) cuvdéoTe Tov Miow oUVEECO Ba- M
on¢ (R4) otn Bdon (R1) kat to ouvdeouo oxruatog «M» (R2).

* TEPEWOTE TO TMiow KAAUPpA (T2) oTo miow PEPOC TNE BAoNC UE TETOLO TPOTIO
OUTWC WOTE VA TO KPATOUV ol podéAEC yia va unv Tiéoel (EIK. 4b ota 6e€1d).

* Xpnotpomolwvtag €€ Bidec (F1 & F2) ouvdéote Tov eumpoc ouvdeopo Baong
(R3) otn Bdon (R1) kat to olvdeopo oxrjnatog «M» (R2).

© e

/]

O o1depéviog d€ovag oto

EMAVW PEPOG TOU EUTTPOG

ouvdéopou (S1) mpémel va
€ival TpoG Ta KATW

* Xpnoipomolnote pe Bida (A) yia va oTepewaoeTe Tov KUPLo oTUAO (Q2) otov oUVEECHO OXAMATOC «M»
(R2).

* Xpnotpomolnote 2 Bideg (H) yia va oTepewoeTe TOV EUTPOC oUVOEGUO (S1) oToVv EUnMPdC oUVOECHIO
Bdonc (R3), BePalovpevol 0TI 0 O1dePEVIOC AEoVaC OTO EMAVW UEPOUC TOU EUMPOC cuvSEaoU (S1)
givat mpo¢ ta katw (BA. €Ik. 6).



* Twpa mpénel va yeuioete TN BAon pe KouTid/odkouc and TolpévTo, ToURAa, TolpevtoAiBoug, dupo
KATT. To oUVOAIKO Bdpoc mpémel va gival TouhdyxioTtov 250 KIAA yla va gival N UImaokéta otabepri Kal
ao@ahic. Emmpdobeta, mpénel va §€0eTe T KOUTIA/OAKOUE OUTWG WOTE VA NV KOUVIOUVTAL.

Eumpog MNiow

* TonmoBetriote Ta mAdiva kaAupuata (U), mpwta
OnNAUKWVOVTAC TOUC MEVTECEDEC OTO KATW Ué-
P0G, META Xpnolpomolnote 4 meipoug (L1) ya
VO TOUG OTEPEWOETE OTO EMAVW UEPOG (EIK. 8b).

* Twpa (Ek. 9), xpnoiuomoinote 4 Bidec (I) yia va evwoete 1o ote@avi (P2) oto TapmAo (P1) otov olv-
S6eopo (K) kat tov emdvw otulo (P4). O ouvdeopoc (K) dev elkoviletal, TomoBeTrioTe Tov avdpeoa
TaumAS (P1) kat emavw otuAou (P4).

* Xpnotpomoinote 2 Bideg (J) yia va ouvdéoeTe To £va AKPO TwV CwARVWY oTNELENE Tou TAUTAS (P3)
ota Adiva Tou TapmAo (P1). Tnv aAAn Bida (D) mou eikoviletal 6a tnv Balete o€ Aiyo.

* TormmoBetriote 10 SixTU (P2-1) 0TO OTEPAVI (P2) dTTWC OTNV EIKOVA AVWTEPW.



* Xpnotpomolwvtag pia Bida (D) otnv tpuma #2, cuvdéote Tov emdvw oTUNO (P4), TIC EAeUBEPEC AKPEC
TWV OWARVWYV otNPIENS Tou TapmmAo (P3) kat Tov Kuplo otuAo (Q2) (BA. eikdva 11). MHN XOIZETE tnv
Bida (D).

* 3 NKWOTE Tov EMAvw oTUAO (P4) kal TomoBetrnote pia Bida (C) oTic TpUmeg #1 Kal #5 TG €lkOvag #11
mou Ba €xouv MAéov euBuypauioTei. Z@ifte kat Tig Svo Bidec (C & D).

* Mmopeite va deite KaOAUTEPA TA AVWTEPW BAATA O€ PeyEBUVON OTNV KATWTEPW EIKOVA #13.

@ @

* [Na 1o emdépevo Prina xpetalovtal Tpelg (3) avBpwrot. Ot Vo onkwvouv Tov KUplo oTuAo (Q2) kal o
TPITOC KPATA TOV EUMPOC oUVOEaO (S1) katl BeBatwvetal 6TL 0 O1dePEVIog A§ovag OTo EMAVW PEPOC
TOU gUMPOC OUVOEDOU Ba UTTEL OTNV €00XT TOU KUPLOU OTUAOU (BAETE elkOva 14).

@

0O o16epéviog
a&ovac oto
EMTAVW HEPOG
TOU EUTTIPOG OLV-
6éopou (S1) va
KOITAEL TPOG TOV
KUplo oTUAO (Q2)

S1

Kevé tou Q2

BeBaiwBeite 011 0 016€pPEVIOG
a&ovag éxel pmet oTabepd 01O
KEVO TOU KUPIOU GTUAOU

I Mapakalovpe KAEISWOoTE

. ’ . TO PPEVA TWV TTHOW TPOXWV,

Agite emiong v €lkova 15 / apoU éxete TomoPeTAoEl Bd-

\ = POG TOUAdYIoTOV 250 KINWV
péoa otn Baon




Q1

* Xpnotgomolwvtag pia Bida (B), euBuypapupiote Ti¢ TpUmeC #6 Kal #7 Tou KUplou otvAou (Q2) Kat Tou

EUMPOC ouvdéopou (S1) kat mepdote N Bida péoa touc (Eik. 15).

* MPOXOXH: Eav OeAfjoete va KateBAceTe ToV KUPLo 0TUAO (Q2), mMPpWTA APAIPECTE TO XEPOUAL

(Q1) yia va pn ondocet.

* > TEPEWOTE TO MAEINAPL TOU EUITPOC KAOAUUUATOC (T1) 0TO EUMPOC
HépOG NG Bdonc.

* S TEPEWOTE TO MAEINAPL EUITPOC GUVOETUOU (S2) OTOV EUTPOC OUV-
Seopo (S1).

* MPOXOXH: Navta va mpooéxete To onuadt vpoug (Eik. 19)
Kal VO OTAMATATE TN pUOMIoN UYPoug 6Tav n YPAHHR GTACEL
OTO AV HEPOG TOU KUPLOU 0TUAOV, aAAIwG UTTAPXEL HEYANOG
Kivéuvog va ommdoel To 6Ao guoTnHA.

g Znuadt
uYPoug
Q2




m
I, -

Me Tov oTUAo opildvTio (dnAadr kateBacuévo):

* ‘Evag avbpwmoc mpémel va Kpatd TO TAWTAO.

* Apaipéote Tn Bida «C» amd tnv Tpuma «1», xadapwote Tn Pida «D» kat TomoBeTriote TN Pida «C»
otnV TPUTA «4»,

* ATaAd KateRAOTE TO TAUMMAG TTAVW oTov 0TUAO (EIK. 20 & 21).

— i

* Mg Tov 0TUNO KABETO, évag AvOpwTTog TTPETTEL VA KPATA TO TAUTAD.

* Apaipéote Tn Bida «C» amd tnv TpUma «1», xalhapwote Tn Pida «D» kat TomoBetriote TN Pida «C»
otnv Tpuna «3». MPOZOXH: Ztnv Tpuna «3» autA TN opPJ, EVW TTPONYOUUEVWE OTNV TPUTIA «4»,

* Artald KaTeRAOTE TO TAUMAG TTAVW oTov 0TUAO (EIK. 22 & 23).



PARTS LIST

# |PCS DESCRIPTION PICTURE
A 1 |Screw M12x140 Wlth 2 WaSherS and 1 nut w
B | 1 |Screw M8x150 with 2 washers and 1 nut W
C | 1 |Screw M12x100 with 2 washers and 1 nut W
D | 1 |Screw M10x150 with 2 washers and 1 nut W
E1 | 2 [Screw M10x55 with 2 washers and 1 nut aggmmmi !
E2 | 4 |Screw M10x40 with 2 washers and 1 nut Bt
F1 | 4 [Screw M10x40 with 2 washers and 1 nut MMO
F2 | 2 [Screw M10x40 with 1 washer m@m
G1 | 2 |Screw M10x40 with 2 washers and 1 nut el
G2 | 2 |Screw M10x40 with 1 washer $W
H | 2 [Screw M10x40 with 1 washer $W
| | 4 |Screw M10x50 with 2 washers and 1 nut gngsmmwu
J | 2 |Screw M10x40 with 2 washers and 1 nut %&-‘Wﬁd
K | 1 |Top pole / backboard connector o o
O @]
— c——
LT | 4 |Pin //ﬁ\?
N
P1 | 1 |Backboard I I
;
P2 | 1 |Rim
P3 | 2 |Backboard support pole
P4 | 1 |Top pole r




# |PCS DESCRIPTION PICTURE
Q1 [ 1 [Handle I
Q2 | 1 |Main pole
& y
R1 | 1 |Base = -
R2 | 1 |"M”shaped bracket
R3 | 2 |Front base bracket
R4 | 2 |Rear base bracket
S1 | 1 |Front bracket
S2 | 1 |Front bracket pad
T1 | 1 |Front cover pad
T2 | 1 [Rear cover
U | 2 [Side cover




ASSEMBLY

ATTENTION: Do not tighten any screws/nuts until all actions,
including those in picture #4, have been completed.

* Using 4 bolts (E2) and
2 bolts (E1), connect
the “M” shaped bracket
(R2) to the base (R1),
using one washer on
each side.

Front wheels
(fixed)

‘ ——a “R4
%’( Rear wheell\s (f

Gl (rotating)

* Using 4 bolts (G1 & G2), connect the rear base bracket (R4) to the base (R1)
and the “M” shaped bracket (R2). ‘

* Secure the rear cover (T2) to the rear of the base in such a way that it is keptin
place by the washers of the previous mentioned bolts (G2) (Picture 4b).

* Use 6 bolts (F1 & F2) to connect the front base bracket (R3) to the base (R1)
and the “M” shaped bracket (R2).

The steel pole on top
of the front bracket
(S1) should be facing
downwards

* Use one bolt (A) to secure the main pole (Q2) to the “M” shaped bracket (R2).
* Use two bolts (H) to secure the front bracket (51) to the front base bracket (R3), making sure that the
steel pole oon top of the front bracket (S1) is facing downwards (Picture 6).



* You must now fill the base with boxes/bags of cement, bricks, sand etc. The total weight should be
at least 250 kgs for the basketball to be secure and safe. Additionally, you must tie down the boxes/
bags to keep them from moving around.

Front Back

* Install the side covers (U) by first joining the
parts of the hinges at the bottom and then
using 2 pins (L1) on the top of each cover to
secure them (Picture 8b).

*Then (Picture 9), use 4 bolts (I) to connect the rim (P2) to the backboard (P1) to the top pole /
backboard connector (K) and the top pole (P4). Connector (K) is not pictured, place it between the
backboard (P1) and the top pole (P4).

* Use 2 bolts (J) to connect one end of the backboard support poles (P3) to the sides of the back-
board (P1). The other pictured bolt (D) will be placed in a while.

¢ Install the net (P2-1) to the rim (P2) as pictured above.



* Using a bolt (D) in hole #2, connect the top pole (P4) and the free ends of the backboard support
poles (P3) to the main pole (Q2) (Picture 11). DO NOT tighten the bolt (D) at this time.

* Lift the top pole (P4) and place a bolt (C) through hole #1 and #5 of Picture #11, which holes will be
now aligned. Please tighten both bolts (C & D).

* You can more clearly see these holes in the below picture #13.

@ @

* Next step requires the coordination of three (3) people; two will lift the main pole (Q2) while the
third will lift the front bracket (51) and make sure that the steel pole on top will be inserted in the
gap of the main pole (Picture 14).

@

Gap of Q2

The steel pole on top
of (51) must face the

main pole (Q2) ™\ /\

S1

le #7

Please make sure that the steel
pole is securely inserted in the
gap of the main pole

Please lock the back wheel’s breaks,

Also see picture 15 after placing at least 250 kgs of
7 P = /' weight inside the base




Hole #6

B
[ Hole #7

Q1

* Align the hole #6 and #7 of the main pole (Q2) and the front bracket (S1) and insert a bolt (B)

through them (Picture 15).

* IMPORTANT: If you want to put down the main pole (Q2), you must first remove the handle

(Q1) to avoid breaking it.

¢ Install the front cover pad (T1) to the front of the base us-
ing the straps.

* Install the front bracket pad (S2) to the front bracket (S1)
using the straps.

* IMPORTANT: When adjusting the height of the rim, al-
ways look at the height mark on the main pole (Q2)
and stop increasing the height when you see “STOP”
(Picture 19); not doing so will damage the system.

— 14—

3

Height




FOLDING THE BACKBOARD m

With the main pole (Q2) horizontal (that is put down):

* One person should be holding the backboard.

* Remove bolt“C"from hole “1”, place it in hole “4” and untighten bolt“D".
¢ Slowly lower the backboard (Pictures 20 & 21).

With the main pole (Q2) vertical (the basketball is fully deployed):
* One person should be holding the backboard.
* Remove bolt “C" from hole “1", place it in hole “3”and untighten bolt“D".
ATTENTION: Place bolt“C"in hole “3”, not hole “4” as mentioned above for a horizontal pole.
* Slowly lower the backboard (Pictures 22 & 23).




KATAANHAO A XPHZH ANO ENHAIKOYZ

FOR ADULT USE

sport
AlavéueTal and Tnv EAAIKO ZMOP MON. A.E.E.
EAPA: Kaoodvdpag 30, 10447 ABrva (Botavikog)
TnA.: +30 2103478279, Fax: +30 2103450168
YIN/MA: 8o xAu. ©€c/vikng - ABnvag, 57400 Zivdog
TnA.: +30 2310570037, Fax: +30 2310796958

eMail: support@eldico.gr | Site: www.eldico.gr

Distributed by ELDICO SPORT SA

HQ: 30 Kassandras Str., 10447 Athens (Votanikos)
Tel.: +30 2103478279, Fax: +30 2103450168
Branch: 8Km Thessaloniki - Athens, 57400 Sindos
Tel.: +30 2310570037, Fax: +30 2310796958



